[F Peel Region

G. E. Booth Wastewater Treatment
Plant annual report




G.E. Booth Wastewater Treatment Plant annual report | 2023

Table of contents

EXE@CULIVE SUMMAIY....cuiiittcitirittcitinitstincnnscnssssissssiessssissssisessssssssssstsssassssssstsssssasssssssssssssans 2
Glossary of terms and abbreviations .............eenceennnnnncneneeesnnssssssssssnssssesssssssssasssses 3
1. Water management in Peel ReQioN ... iicinicnincniniiininiininincnsnsnnsnsssssssssssssssssssnes 6
P22 14140 L1 Tt () o TP 8
2.1 COMPlIANCE ettt 9

2.2 IMONITOTING ettt ettt b ettt et sb ettt nae 9

3. Plant ProCeSs OVEIVIEW .......cccceeeeuerercncnecnsnsnsanssssssnsssassssssssssssassssssssssssssassssssssssnsasasssssssssss 1
[...]
Rated capacity: Average annual daily influent flow that the plant is designed to
handle.

Residual: Remaining amount of a substance after treatment processes are
completed.

Twinning: Constructing a parallel pipe to provide additional capacity and to
allow for condition assessment and rehabilitation of the existing pipe to extend its
useful life.

Wastewater: Water that has been used and discharged by homes, businesses
and industries. Everything we flush down a toilet or pour down a drain,
collectively.



G.E. Booth Wastewater Treatment Plant annual report | 2023

WWTP: Wastewater treatment plant.




G.E. Booth Wastewater Treatment Plant annual report| 2023

1. Water management in Peel Region

Peel owns and operates the water and wastewater systems that serve its
population. This includes water treatment, storage and distribution, and
wastewater collection, pumping and treatment.

Peel has two drinking water sources: Lake Ontario and groundwater wells in
Caledon. Peel retains services of the Ontario Clean Water Agency (OCWA) under
a contract to operate, maintain and manage the lake-based drinking water
treatment facilities and its water storage and pumping system. Peel operates the
groundwater-based water treatment systems and distribution watermain
networks. Similarly, on the wastewater side, OCWA is contracted to operate the
large wastewater treatment plants on the shore of Lake Ontario, while Peel
Region operates the wastewater collection system, pumping stations, and the
treatment facility in the community of Inglewood, in the Town of Caledon.

This water cycle, shown in Figure 1, starts when source water is pumped into our
water treatment plants and undergoes treatment to meet the Ontario Drinking
Water Quality Standards. Treated drinking water is distributed through a network
of pipes, storage facilities and pumping stations to homes and businesses. Used

water goes down the drains into the wastewater collection system, where a series
of pipes collect and convey wastewater to the treatment plants. Although a
predominantly gravity-based network, pumping stations are needed to move
wastewater from low lying areas. Wastewater undergoes multi-stage treatment to
comply with the strict provincial and federal standards before release to the
environment. Peel is committed to high standards of treated wastewater quality
since it gets discharged into Lake Ontario, which is the source of drinking water
for Peel and many neighbouring municipalities.


https://www.ontario.ca/laws/regulation/030169
https://www.ontario.ca/laws/regulation/030169

G.E. Booth Wastewater Treatment Plant annual report | 2023

Figure 1. Water and Wastewater Cycle

Your water comes
\ from Lake Ontario
or a well

Your dirty water gets
treated at Peel’s

Wastewater Treatment ~ »
Plants before it goes

back to the |
environment Human

“  Your water
v gets treated

at Peel’s Water

Treatment Plants
You use your water

for many things

For more information, refer to the annual wastewater reports for our other

wastewater systems and our annual water quality reports to learn about water
treatment and distribution.



https://www.peelregion.ca/wastewater/#reports
https://www.peelregion.ca/wastewater/#reports
https://peelregion.ca/drinking-water/quality-reports.asp
https://peelregion.ca/drinking-water/quality-reports.asp

G.E. Booth Wastewater Treatment Plant annual report| 2023

2. Introduction

Wastewater systems in Ontario are governed by the Ministry of the Environment,
Conservation and Parks (the Ministry) and are also subject to federal legislation.

The purpose of a wastewater treatment system is to remove solids and nutrients
to minimize impact from the effluent on the receiving waterbody. The
Environmental Compliance Approval (Approval), issued under the Environmental
Protection Act, is a facility-specific document through which the Ministry sets

discharge quality limits for that facility based on the sensitivity of the receiving
waters. To comply with the Approval, Peel Region prepares an annual report
covering the operation and overall performance of the wastewater system.

This report provides a performance summary for the period from January 1 to
December 31, 2023, for the G.E. Booth Wastewater Treatment Plant (WWTP), to
fulfill the annual performance reporting requirements set out in its Approval
documents. From January 1 to October 11, 2023, Approval number 9375-
C4RKKZ was in force. On October 11, 2023, Peel was issued a multimedia
Approval, which combines conditions for sewage, air and noise (number 6675-
CPKHNL).

L

The G.E. Booth WWTP, a class 4 wastewater treatment facility under Ontario
Regulation 129/04, is located on the north shore of Lake Ontario in south-eastern

Mississauga and operated on behalf of Peel by the Ontario Clean Water Agency
(OCWA). Constructed in 1961, the original plant (formerly named Lakeview
WWTP) was designed to serve a community of fewer than 100,000 residents.
Over the years, the plant has gone through significant capital expansion and
process changes. Today, along with the Clarkson WWTP, G.E. Booth WWTP
provides wastewater treatment for a population base of over 1.5 million

8


https://www.ontario.ca/laws/statute/90e19
https://www.ontario.ca/laws/statute/90e19
https://www.ontario.ca/laws/regulation/040129
https://www.ontario.ca/laws/regulation/040129

G.E. Booth Wastewater Treatment Plant annual report | 2023

customers in Peel, as well as wastewater flows received from York Region and the
City of Toronto. The G.E. Booth WWTP consists of conventional and biosolids
treatment processes and is designed to treat (referred to as rated capacity) an
average flow of 518 MLD (million liters per day).

2.1 Compliance

The Approval is a facility-specific document and is the legal instrument that sets
requirements for municipal system owners and operating agencies with regards
to operation and management, level of treatment, monitoring and recording,
routine and event reporting, and effluent quality notification. In accordance with
the Approval, major changes to treatment process or equipment are
communicated to the Ministry.

Peel ensures that the final effluent produced, and activities associated with
wastewater treatment comply with the Approval and related legislation. Peel
follows best practices in resource planning, process documentation and
emergency preparedness.

In 2023, Peel was issued its first multimedia approval for wastewater treatment, at
the G.E. Booth WWTP. This Approval combines sewage, air, and noise
requirements. The G.E. Booth WWTP demonstrates its compliance with the air
aspects of this Approval through a separate reporting mechanism; therefore, air
emissions are not within the scope of this annual report.

The Ministry performs periodic inspections on all wastewater systems, comprised
of facility visits and review of information and data for the inspection period.
Inspection scope generally covers procedural documentation review, staff
competency, process operation and monitoring, and corrective actions to
operational events. Peel is committed to ensuring environmental protection and
compliance with legislative requirements. We maintain transparency by reporting
all findings of potential non-compliance incidents and outcomes of internal
assessment to the Ministry Local district office.

2.2 Monitoring

Peel monitors the effluent quality to ensure it meets limits prescribed in the
Approval. Peel has an extensive sampling and monitoring program to assess the
influent wastewater, ensure effective treatment processes, and assess the quality
of treated wastewater being discharged to protect Lake Ontario. Sampling for

9



G.E. Booth Wastewater Treatment Plant annual report | 2023

various microbiological, chemical, and physical parameters is performed by
Ministry-licensed wastewater operators at various sampling points throughout
the process and submitted to an accredited laboratory for analysis.

G.E. Booth WWTP is controlled through a computerized supervisory control and
data acquisition (SCADA) system that is monitored 24 hours per day, 7 days a
week. Online analyzers continuously monitor the wastewater quality prior to
release. Any significant process upset generates an alarm so staff can investigate
and take appropriate actions to restore normal operational conditions. The plant
is equipped with stand-by power generators to ensure critical equipment can
continue to operate in the event of a power failure.

10



G.E. Booth Wastewater Treatment Plant annual report | 2023

3. Plant process overview

Wastewater is collected from homes and industry through a system of
underground sewer pipes known as the collection system. The vast majority of
wastewater collected in Peel Region flows by gravity to one of the two WWTPs on
the shore of Lake Ontario, G.E. Booth and Clarkson WWTPs.

When untreated wastewater (influent) enters the treatment process, it goes
through preliminary treatment, which includes screens to remove large objects
(like personal hygiene products) and a vortex to remove small grit particles.

The wastewater then enters primary treatment tanks (clarifiers), where it flows
slowly, allowing heavier suspended solid particles to settle at the bottom and
lighter material (such as grease and scum) to float to the top. Treatment aids may
be added at this stage, such as phosphorus removal chemical and polymer
(helps particles in the wastewater stick together so they become heavier and
settle). The floating material and settled sludge are skimmed by large moving
collectors and then pumped to the solids handling process. The remaining water
flows to aeration tanks for secondary treatment.

Secondary treatment occurs in two stages to convert organic solids that remain
floating to settleable material. The first stage happens in large aeration tanks
where air is bubbled up via diffusers to provide oxygen so that the
microorganisms in the wastewater will break down the nutrients and organic
matter. The second stage happens in secondary clarifiers, where the
microorganisms settle to the bottom. The sludge from the bottom is collected
and pumped to the solids handling process for treatment and a portion of the
sludge is returned to the aeration tanks to supplement the microorganism
population.

Treated wastewater (effluent) is disinfected using liquid chlorine (sodium
hypochlorite) to reduce pathogen content to acceptable levels. Chlorine needs
time to exert its disinfection action. This contact time occurs while the effluent
travels through the 1.4 km long outfall pipe. Any trace chlorine remaining in the
effluent is removed using a dechlorination agent (sodium bisulphite) added near
the end of the outfall pipe, prior to release of the final effluent (disinfected
effluent) to Lake Ontario. Final effluent quality is tested to confirm compliance
with the limits set out in the Approval.

Sludge collected from the primary and secondary treatment processes is sent to
the solids handling process where it is thickened and dewatered in a series of
1M



G.E. Booth Wastewater Treatment Plant annual report | 2023

centrifuges. To aid in thickening and dewatering, a chemical compound called
polymer is added. The thickened sludge output material is called sludge cake.

About half of the sludge generated at the nearby Clarkson WWTP is stabilized
and trucked to G.E. Booth WWTP for incineration.

The G.E Booth WWTP has four incineration units, each of which incinerates an
average of 50 dry tonnes of sludge cake per day, when in operation. The
incineration process reduces the sludge cake to ash. Ash slurry is pumped to
ash lagoons for onsite storage. Each incinerator is equipped with an air
pollution control system that includes a quencher, a wet scrubber and a mercury
scrubber to remove pollutants before releasing exhaust gas to the atmosphere.
The air being released is monitored through a continuous emission monitoring
system and source testing program as required by the Approval. The monitoring
program results and an annual summary are provided to the Ministry.

Figure 2 illustrates the wastewater treatment process described above.

12



Figure 2. G.E. Booth wastewater treatment process

G.E. Booth Wastewater Treatment Plant annual report | 2023

GE Booth
Wastewater Treatment

To the atmosphere To the atmosphere
Odour g mer Odour
Control CERT ol Control
Unit I I Unit
Phosphorous Removal
(Ferrous Chloride)
Mechanical
Screens Primary
Vortex Grit Clarifiers
Chamber
iy )

|
I
I
I N
1 Primary

[l | | Scum

1 I

' | : Return Activated

v : ' Sludge (RAS)
H |

| [} ) Waste Activated Sludge
Pri
Trucks haul ! : Sludge (Was)

'
}
|

Receiving Silos

Chlorination  Dechlorination
lium (Sodium
Hypochlorite) Bisulphite)

Air Quality Control
Heat S,

Incinerators. E

grit & . o Aniadadeietiedecy [

screenings . ) Trucks haul - y

e landil / Clarkson o
5 | bebaih cin ottty best e g kot biosolids 1

to GE Booth 5
=3 WwTP

A

I

| ¥

M @ O
— ‘ Exhaust

|
1
|
1
|
! .
R —— ) | |
' Thickening Dewatering
Lagend : - Centrifuges . - — Centrifuges / o i
Liquid Train \ '> | ! Fluidizing Air Blowers
= Odourous Air H e y 1 —
----- Grit & Screenings : . | - . ~ ~ .
S ' WAS Tanks | Blend Tanks : p |
o Vgswssss e L ST R A e 1 Collection Silos
===== Centrate : = ! Ash Lagoon
e Ash Stream = ) i T (onsite storage)
———— Exhaust | R | ! .
=== Chemical Dosing Ash Supernatant Reglon
Air Centrate Tanks r of Peel

working with you

13



G.E. Booth Wastewater Treatment Plant annual report | 2023

4. Operational performance

4.1 Summary of influent monitoring data

analytical parameters for 2023. For a description of what each test parameter
means, see Appendix A - Summary of tested wastewater parameter information.

-
Q
o
(]
-—
5
=h
c
(0]
=
~+
=h
(e]
2
Q
=3
o
3
o
=]
~+
=
<
Q
<
(0]
=
Q
Q
D
[72]
Q
3
=B
5
(o]
=
(9]
w0
c
~3
2]

Maximum CBODs
daily flow (mg/L)
(MLD)*

anuary

> <
Q o
=| O 3
o= -
Tg =5
< .

<
)
<

June

=
<

> O 2 wn
moc?“’
Nn| | =T
ol 0|9\ T
3| 3|9
o 3
U-C'-'lo-
o o @
= | = i

' Highest daily average of the month

14



G.E. Booth Wastewater Treatment Plant annual report | 2023

Table 2. Historical annual average influent flow and sampling results

Year Flow BODs CBODs TKN TP TSS
(MLD) (mg/L) (mg/L) (mg/L) (mg/L) (mg/L)
28 55 480

2017 445.2 294 234

2018 473.5 289 258 28 4.5 470
2019 469.1 273 261 28 4.8 364
2020 446.5 294 277 30 5.1 352
2021 439.9 325 309 30 53 360

432.0 351 325 30 4.9 333
2023 445.5 295 278 29 4.2 278

In 2023, the annual average flow was 446 MLD, representing 86% of the annual
rated capacity. Flows to the plant peaked in 2018, at 474 ML or 92% of capacity,
with a net decrease of 6% between then and 2023. Figure 3 illustrates historical
flow trends for 2017 to 2023. Many factors affect changes in volume of
wastewater flow to treatment plants. These include precipitation (through inflow
and infiltration of storm water into the wastewater collection system), existing
ground moisture saturation, residential water usage practices, and industry
activity. Table 2 provides a summary of flows and contaminant loading since
2017. The concentrations are impacted by flows, as increased flows dilute
contaminants. When analysing trends, it is important to look at long term values
for both flows and contaminant loading.

For discussion of efforts to address design capacity, see section 4.8.

15



G.E. Booth Wastewater Treatment Plant annual report | 2023

Figure 3. Annual average flow 2017 to 2023

2017 2018 2019 2020 2021 2022 2023

600

500

40

(@)

30

o

20

(@)

10

(@)

o

mmm Total flow (in ML) =@ -Rated capacity (ML)

4.2 Summary of final effluent monitoring data

A summary of final effluent test results and the Approval objectives (targets) and
limits (requirements) are shown in Table 3 and Figure 4. For a description of test
parameters, see Appendix A - Summary of tested wastewater parameter
information. The effluent concentration limits for all required parameters were
met throughout the reporting year. The objective for Total suspended solids was
exceeded in February and November. Refer to section 4.4 for more information
on the causes and corrective actions.

Monitoring the disinfection process

The Approval requires disinfection of the effluent (done with chlorine) and
subsequent removal of the chlorine residual prior to releasing the effluent 1.4 km
offshore in Lake Ontario, accomplished by adding sodium bisulphite. The
presence of bisulphite residual in the final effluent demonstrates the absence of
chlorine residual. It is not practical to sample at the end of the long outfall;
therefore, a small portion of the effluent is directed through a 1.4 km coiled pipe
in the facility to simulate conditions in the outfall, with sampling points at the end
for monitoring. The simulator takes a sample of the chlorinated effluent water and

16



G.E. Booth Wastewater Treatment Plant annual report | 2023

adds sodium bisulphite (dechlorination agent) in proportion to simulate
conditions within the outfall, then another sample at a point representative of the
final effluent.

Bisulphite residual could not be measured for several periods throughout 2023
due to challenges with different system components, such as the dosing
equipment, analyzers, and pumps. Refer to section 4.4 for more information.
Dosing of both chlorine and sodium bisulphite continued within the full-scale
effluent stream throughout. This method for demonstrating compliance was
recognized by the Ministry in the new Approval issued in October 2023.

17



G.E. Booth Wastewater Treatment Plant annual report | 2023

Table 3. Final effluent monthly average flow and sampling results

Month Daily flow |CBODs |TSS TP TP loading | Total ammonia pH E. coli Bisulphite
(MLD) (mg/L) |(mg/L) |(mg/L) (kg/day) nitrogen (mg/L) | (pHunits) |(CFU/100mL)?2| residual3
(mg/L)
Objective N/A 15 15 0.7 N/A Jun to Sep 6.0, 6.5t0 8.5 150 Detectable
Nov to Apr 17.0,
May and Oct 8.0
Limit 518 25 25 0.8 394 Junto Sep 8.0, 6.0t0 9.5 200 Detectable
Nov to Apr 34.0,
May and Oct 16.0
Compliance Annual Annual  Annual Monthly  Monthly Monthly average  Single Monthly Monthly
ERES G O JEHERE average average average average average sample geometric average®

mean density

428.6 3.4 7.0 04 157 0.5 7.1 3 :
455.9 75 204 04 181 0.8 7.0 5 :
510.5 5.4 12.5 02 121 0.5 7.1 5 :

497.3 4.4 10.1 03 146 0.3 7.1 14 0.07

Ma 473.6 3.2 5.3 04 189 0.3 7.0 17 0.14
452.4 3.0 5.5 04 166 0.7 6.9 5 :
463.7 2.9 4.5 04 174 0.5 7.0 19 :
431.9 2.6 4.1 04 176 0.2 7.0 10 0.09

418.0 3.4 7.2 04 178 0.7 7.0 21 0.07
402.6 4.6 12.6 0.6 250 0.4 6.9 10 -
403.4 4.8 18.6 0.6 232 0.2 6.9 14 -
408.7 2.6 7.4 03 135 0.2 6.9 10 :
445.6 4.0 9.5 04 178 0.4 7.0 N/A N/A

2 CFU/100mL = Colony forming units per 100 millilitres

3 Approval includes residual chlorine objective of non-detectable and limit of 0.02 mg/L. If bisulphite residual is used as a surrogate to total residual chlorine, then
detected levels of bisulphite residual in the sample shall be deemed to confirm absence or equivalent to 0.0 mg/L concentration level of Total residual chlorine.

4 For different parameters, compliance is assessed based on different time periods. Total phosphorus and total ammonia nitrogen are deemed in compliance if
monthly average meets the limit; CBODs, TSS and flow are in compliance if annual average meets limit; bisulphite residual and pH are assessed on daily results. E.
coliis assessed using a monthly geometric average.

> Continuous analyzer reading shall be recorded at least every 5 minutes. When no value is provided, the continuous analyzer was not used and mass balance
dosing was used instead. See section 4.4.

18



G.E. Booth Wastewater Treatment Plant annual report| 2023

Figure 4. Effluent total suspended solids monthly average sampling results
compared to approval objective and limit

30

N
ul
®
[ ]
[ ]
[ ]
[ ]
[ ]
[ ]
[ ]
[ ]
[ ]
[ ]
o

N
o

N
(&
®
®

Final Effluent TSS (mg/L)
o

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

—@—TSS (mg/L) =—=@=TSS annual average limit(mg/L) ==@=TSS objective (mg/L)